

TEST REPORT

Document QF:2501

Page 1 of 2

Issued to AVI Global Plast Survey No. 266/4, 5, 6, 269/4, 268/1, Coastal Highway, Village – Dunetha, Nani Daman	Sample Reg. No. : H01-2005150002 Sample Reg. Date : 15-05-2020 Report Date : 19-05-2020 Report No. : ICH-2005190001 Customer's Ref. No. : Mail Mail Dated : 17-04-2020
--	---

Test Report as per IS: 8521-1977 with amendment No. (s) Nil
PART A: PARTICULARS OF SAMPLE SUBMITTED

a)	Nature of Sample	Face Shield
b)	Brand Name/if any	PRIME FACE SHIELD
c)	Declared Values, if any	NA
d)	Code No.	FSEA 330-230 ELSTK
e)	Batch No. and D.O.M	NA
f)	Date of Expiry	NA
g)	Quantity	05
h)	Batch Size	NA
i)	Mode of Packing	Packed in CB Boxes
j)	Date of Receipt	15-05-2020
k)	Date of Start	15-05-2020
l)	Date of Completion	19-05-2020
m)	Any other information	NA
n)	Submitted By	AVI Global Plast
o)	Mfg. By	NA
p)	Supplied By	NA

PART B: SUPPLEMENTARY INFORMATIONS

a)	Reference to sampling procedure, wherever applicable	:	N.A.
b)	Supporting documents for the measurements taken and results derived like graphs, tables, sketches and/ or photographs as appropriate to test report, if any	:	N. A.
c)	Deviation from the test methods as prescribed in relevant ISS/Work Instructions, if any	:	N.A.



TEST REPORT

Document QF:2501

Page 2 of 2

<p>Issued to</p> <p>AVI Global Plast Survey No. 266/4, 5, 6, 269/4, 268/1, Coastal Highway, Village – Dunetha, Nani Daman</p>	<p>Sample Reg. No. : H01-2005150002 Sample Reg. Date : 15-05-2020 Report Date : 19-05-2020 Report No. : ICH-2005190001 Customer's Ref. No. : Mail Letter Dated : 17-04-2020</p>
--	---

PART C: TEST RESULTS

Cl. No.	Test Parameter	Requirement	Test Results
4.2.1	Impact Resistance	The visor shall not be fractured nor removed from any of its points of fastening to the headgear by impact of the steel ball	Satisfactory
4.2.2	Penetration Resistance	The visor shall not be fractured nor pierced through by the impact of the projectile.	Not Applicable
4.2.3	Visible Transmittance	Min. 85%	86.7% (Satisfactory)
4.2.4	Flammability	Burn at a rate not greater than 8cm per minute	Satisfactory
4.2.5	Disinfection	Materials shall be withstand and no visible deterioration observed	No visible deterioration observed. (Satisfactory)

PART D: REMARKS: The test conducted as per IS 9973-1981 requirement and are equivalent to standard IS 8521:1977 and partial requirement of EN 166/2002 & ANSI/SEA Z.87.1-2020 as suitable to the product.

****End of Report****


Reviewer


19-05-2020
Susheel Chandra
[Authorized Signatory]

Note: 1. This report is only for the sample tested, 2. Listed tests are performed as per vendor request, 3. This report cannot be reproduced except in full, without the permission of authority of Testing Centre., 4. The report is for private use only, not to be used for publicity or litigation.

Interstellar Testing Centre Pvt. Ltd.

(ISO 9001:2015 & 14001:2015 OHSAS 18001:2007 Certified Laboratory)

(A Government Approved Test House)

86, Industrial Area, Phase-I, Panchkula-134109 (Haryana)

Phone : (O) 0172-2561543, 2565825,

Visit us: www.itclabs.com E-mail : customersupport@itclabs.com

Disclaimer:

1. Sample (s) not drawn by us unless otherwise stated.
2. Total Liability of this Laboratory is limited to the Invoiced amount.
3. Test certificates in full or parts shall not be used for promotional or Publicity purpose.
4. If sample is not consumed during analysis, it will be stored as per SOP of controlled sample management.